“ Aluminum Large Slide Door [Jul 2025]

shikoku U Series (Rail)

Instruction Manual

@Caution

Thank you very much for purchasing our product.

Please read this instruction manual carefully before installation to use
the product for a long time.

Precautions on Installation

Improper handling of aluminum products during installation may cause abnormal corrosion,

resulting in unexpected troubles, please pay attention to the following points.

1. Please confirm that the product is suit for the construction place’s weather conditions
(wind, snow, etc.).

2. To prevent damage, please do not construct this product where the snow slide directly on
the product.

3. Avoid installation of the product in areas where strong winds blow, especially on cliff tops,
on the roof top, or on the pathway of the wind.

4. Avoid installation of the product at places with large vertical difference such as edge. In
windy areas, install the product not to be fluttered by wind. This product should be installed
only on the ground.

5. The foundation drawing indicates the depth of embedding of the product. Pay sufficient
attention to the amount (volume) of the foundation concrete when embedding the product
in a weak ground. When the product is to be used in cold districts where frost heave is likely
to occur, place foundation to the frost heave line or lower.

6. Using sea sand for making mortar may cause corrosion due to its high salt content. Please
avoid use of sea sand or wash it thoroughly before using it for mortal.

7. Adhesive bonds for mortar and concrete may cause corrosion, therefore, avoid using them
or choose the adhesive bonds which do not have calcium chlorides, chlorine compounds, or
sodium silicate.

8. Make it sure not to attach mortal or concrete extract on the surface and inside of the
aluminum products during construction. Those extract are strong alkaline and may cause
uneven color or corrosion.

9. When using bonds or chemicals which may occur the corrosion during the construction

work, avoid contact to the aluminum products.




10. Please check the screws again that they are tighten up enough after completion of the
installation work.

10. Avoid contact of aluminum products with dissimilar metals such as copper plate and lath. If
their contact is inevitable, cover the surface with a plastic tape or insulate it with paint, etc.

11. Do not modify or remodel the product.

12. Please put items or equipment in order, and ensure the security especially collapse and
falling while working in a high place and intensity of illumination by light in construction
site.

13. Please make sure the security by each other and check the operator’s health and implement

the health management.

Packing List

@Single Open H14, 16, 18, 20

Parts Name CODE Size
3S 4S 5S 6S 7S 8S 9S 10S
H14 |Door Stop Post H14 UGT-K68 1 1 1 1 1 1 1 1
H16 |Door Stop Post H16 UGT-K69 1 1 1 1 1 1 1 1
H18 [Door Stop Post H18 UGT-K70 1 1 1 1 1 1 1 1
H20 [Door Stop Post H20 UGT-K71 1 1 1 1 1 1 1 1
Burying Parts Box (Single Open) UGT-K31 1 1 1 1 1 1 1 1
Rail Parts Set (3 Connections) FRB1 1
Rail Parts Set (4 Connections) FRB2 1
Rail Parts Set (5 Connections) FRB3 1
Rail Parts Set (6 Connections) FRB4 1
Rail Parts Set (7 Connections) FRB5 1
Rail Parts Set (8 Connections) FRB6 1
Rail Parts Set (9 Connections) FRB7 1
Rail Parts Set (10 Connections) FRB8 1
SUS Flat Rail 60-142 1PC FRS60-142-1 1 1 1 1 1 1 1 1
SUS Flat Rail 60-200 1PC FRS60-200-1 1 1 1 1
SUS Flat Rail 60-200 2PCS FRS60-200-2 1 1 2 2 3 3 4 4
Total 5 6 6 7 7 8 8 9
@Double Open H14, 16, 18, 20
Parts Name CODE Size
6W 8w 10W 12w 14W 16W 18W 20w
Burying Parts Box (Double Open) UGT-K32 1 1 1 1 1 1 1 1
Rail Parts Set (3 Connections) FRB1 1
Rail Parts Set (4 Connections) FRB2 1 1 1 1 1
Rail Parts Set (7 Connections) FRB5 1
Rail Parts Set (9 Connections) FRB7 1 1
Rail Parts Set (10 Connections) FRBS8 1
Rail Parts Set (12 Connections) FRB9 1
Rail Parts Set (14 Connections) FRB10 1
Rail Parts Set (16 Connections) FRB11 1
Rail Parts Set (18 Connections) FRB12 1
SUS Flat Rail 60-142 2PCS FRS60-142-2 1 1 1 1 1 1 1 1
SUS Flat Rail 60-200 1PC FRS60-200-1 1 1 1 1 1 1 1 1
SUS Flat Rail 60-200 2PCS FRS60-200-2 2 3 4 5 6 7 8 9
Total 6 7 9 10 11 12 13 14




@Single Open H24, 30

Parts Name CODE Size
3S 4S 5S 6S 7S 8S 9S 10S
H24 |Door Stop Post H24 UGT-K21 1 1 1 1 1 1 1 1
H30 [Door Stop Post H30 UGT-K22 1 1 1 1 1 1 1 1
Burying Parts Box (Single Open) UGT-K31 1 1 1 1 1 1 1 1
Rail Parts Set (3 Connections) FRB1 1
Rail Parts Set (4 Connections) FRB2 1
Rail Parts Set (5 Connections) FRB3 1
Rail Parts Set (6 Connections) FRB4 1
Rail Parts Set (7 Connections) FRB5 1
Rail Parts Set (8 Connections) FRB6 1
Rail Parts Set (9 Connections) FRB7 1
Rail Parts Set (10 Connections) FRBS 1
SUS Flat Rail 60-142 1PC FRS60-142-1 1 1 1 1 1 1 1 1
SUS Flat Rail 60-200 1PC FRS60-200-1 1 1 1 1
SUS Flat Rail 60-200 2PCS FRS60-200-2 1 1 2 2 3 3 4 4
Total 5 6 6 7 7 8 8 9
@Double Open H24, 30
Parts Name CODE Size
6w 8W 10W 12w 14W 16W 18W 20w
Burying Parts Box (Double Open) UGT-K32 1 1 1 1 1 1 1 1
Rail Parts Set (3 Connections) FRB1 1
Rail Parts Set (4 Connections) FRB2 1 1 1 1 1
Rail Parts Set (7 Connections) FRB5 1
Rail Parts Set (9 Connections) FRB7 1 1
Rail Parts Set (10 Connections) FRBS 1
Rail Parts Set (12 Connections) FRB9 1
Rail Parts Set (14 Connections) FRB10 1
Rail Parts Set (16 Connections) FRB11 1
Rail Parts Set (18 Connections) FRB12 1
SUS Flat Rail 60-142 2PCS FRS60-142-2 1 1 1 1 1 1 1 1
SUS Flat Rail 60-200 1PC FRS60-200-1 1 1 1 1 1 1 1 1
SUS Flat Rail 60-200 2PCS FRS60-200-2 2 3 4 5 6 7 8 9
Total 6 7 9 10 11 12 13 14




Parts List

Door Stop Post Quantity
Parts Name Shape UGT-K68 | UGT-K69 | UGT-K70 | UGT-K71 | UGT-K21 | UGT-K22
Door Stop Post H14
Door Stop Post H16 1
Door Stop Post H18
Door Stop Post H20 1
Door Stop Post H24 1
Door Stop Post H30
Post Space Cover H14
Post Space Cover H16 . 1
Y A
Post Space Cover H18
Post Space Cover H20 1
Post Space Cover H24 1
§ 3
Post Space Cover H30
Post Space Cover Screw Set @ 1 1 1
Truss Head Self Drill Screw (¢ 5 x 25L x 6 PCS)
Anchor Stick a ) 1 1 1
Burying Parts Quantity
UGT-K31 UGT-K32
Parts Name Shape
Buring Parts Box S Buring Parts Box W
Rail Attachment 4 4
Rail Positioning J’ 1
Post Attachment ( Door Stop Post Side *With Drain Cover) 1
Post Attachment (Storage Side *Without Drain Cover) - 7 1 2
Post Attachment Screw Set (Single Open) @jm
Hexagon Bolt (M8 x 20L x 8PCS)
e
Hexagon Nut (M8 x 8PCS) ©0
7
1
Pan-head Screw (M5 x 25L x 4PCS)
Pan-head Screw (M5 x 15L x 4PCS)
Post Attachment Screw Set (Double Open)
Hexagon Bolt (M8 x 20L x 4PCS)
Hexagon Nut (M8 x 4PCS) 1
Pan-head Screw (M5 x 15L x 4PCS)
Instruction Manual (Post and Rail) 1 1




Rail Parts Set Quantity
FRB-1 FRB-2 FRB-3 FRB-4 FRB-5 FRB-6
Parts Name Shape
3 4 5 6 7 8
Connection|Connection|Connection|{Connection|Connection|Connection
Anchor Bolt (M12 % 150L) 12 16 20 24 28 32
Rail Joint 8 12 16 20 24 28
Pan-head Screw (M5 x 15L) @D))!)))))) 16 24 32 40 48 24
Rail Parts Set Quantity
FRB-7 FRB-8 FRB-9 FRB-10 FRB-11 FRB-12
Parts Name Shape
9 10 12 14 16 18
Connection|Connection|Connection|Connection|Connection|Connection
Anchor Bolt J 36 40 48 56 64 72
Rail Joint 32 36 44 52 60 68
Pan-head Screw (M5 x 15L) @m)])m)) 64 72 88 104 120 136
Flat Rail Set Quantity
FRS60- FRS60- FRS60- FRS60-
Parts Name Shape
142-1 142-2 200-1 200-2
Stainless Flat Rail 600 x 1420+ 1
Stainless Flat Rail 600 x 2000+ 1 2

@Single Open

Drainage Work (*2)

711

50 or more

. Rail Length
Total Width &
o 1050 1133
1420 50
Drainage Work (¥2) Weep Hole
- . .
(onsite processing)]
o 8
2 N S
B | - o
7 [Ts) Qi:
0] | =
133 0 2
%
i
5
5
77373235475 83357%, § % Z




@Double Open Total Wideth @il Length
50 — 50
1420 ) ) 1420
Drainage Work (*2) ’ ‘ Drainage Work (*2)
. . , 5
. : 5 ; v — W1
o
o \ L] S
. // )" // | : // . ~ I S
-4 7], ) = Z o £
1t i} 0 f
S =
e = =
Storage Width Open Width Storage Width 3 ,4”.1
= =
[a W)
B
o
5
GL E
7177 20 _Zh_ y a4 P AT 7 T2 7 7 o '
(0350550050500 F00TF0| TAPPITEITEE00I EOTFEITIEEINCITEITIITE TOOITLIEIESETETTEEIE ™)
@Single Open (mm) @Double Open (mm)
Set Code Total Width | Rail Width | Open Width | Storage Width Set Code Total Width | Rail Width | Open Width | Storage Width
S3S 6,653 5,420 3,000 3,520 S6W 12,940 12,840 6,000 3,470
S4S 8,653 7,420 4,000 4,520 S8W 16,940 16,840 8,000 4,470
) ShS 10,653 9,420 5,000 5,620 ‘ S10W 20,940 20,840 10,000 5,470
- -
= =
6 S6S 12,653 11,420 6,000 6,520 6 S12w 24,940 24,840 12,000 6,470
O O
ﬂ S7S 14,653 13,420 7,000 7,520 ﬂ S14W 28,940 28,840 14,000 7,470
g g
S8S 16,653 15,420 8,000 8,520 S16W 32,940 32,840 16,000 8,470
S9S 18,653 17,420 9,000 9,520 S18W 36,940 36,840 18,000 9,470
S10S 20,653 19,420 10,000 10,520 S20W 40,940 40,840 20,000 10,470

*1 Rail(1420L) has to be installed to storage side.

*2 For drainage of water from drainage at the end of the rail, design the drainage route with considering the situation of the

site.

*3 Foundation Part is basic size. Please design it with considering the situation of the site.
*4 /\ in the table stands for K (Straight Type), S (Spike Type), A (Sword Type A), B (Sword Type B).
*5 OO in the table stands for the height (H14, 16, 18, 20, 24, 30).
*6 (R/L) in the table stands for right side close(R), left side close (L) by looking the product from outside.




Installation of Rail

1. Remove any soil or sand from the installation site so that the concrete base for the rails can be thicker than the front

and rear walkways.
2. Place the rails on blocks etc. to temporarily place them in place, then connect them with rail joints.
3. Adjust the height and make it level.
4. Install anchor bolts into each hole in the bracket.

(The anchor bolts are attached to two brackets at the ends of the rail, two on each side.)

@ Bracket

Hexagon Nut

Pan-head Screw

M5x15t
oint

.
\'\

o~ &
~_B

Rail

7 l
e <J

2 \ Flat Rail
Anchor Bolt /

M12x150"



Hammer

Batten

Rail

0 0
\ Diagonal Dimension (B)

Diagonal Dimension (A)

\ wl,f
/
Rail

*Before installation, measure the diagonal dimensions and make sure that the difference between diagonal dimensions A

and B is within 3 mm.
If it is more than 3mm, place a batten on the longer diagonal dimension and hit it with a hammer so that the diagonal

dimensions A and B are equal.

Fix by Screw Rail Fix by Screw Fix by Screw Rail Fix by Screw

ey, N\ &

Bracket



Installation of Post Space Cover *single Open Only

[l For H24 &H30 [l For H14, H16, H18, &H20

Door Stop Post Door Stop Post

Make holes (¢ 4.2 x 4)

Make holes (¢ 4.2 X 6) {}
/ (*H1050mm from G.L..is ¢ 4.5) [ /(*HlOSOmm from G.L.,is ¢4.5)
| Post Space Cover ___,-f*f’ A Post Space Cover
. L ST
s . Truss Drill Screw & ] . NN Truss Drill Screw
. ®5x25" T $5X25
. .
Ju’" S, e,
. - ) g
. 55 §§
a, o a4 & -
| gz A
. g T L7 T~
-4 - L] .
B S w / - @,
. T
i h . e
15 Al T
-
29 A \ ~ 28 39 E \
=@ 0 ~ 5 Z2¢z IR
% T T a2 g "ﬁ T | e
: N g IO TN
v - L i] " a
AL -
™ . W . .
. Hw
a€
‘ 5?§§
T T 940 .
A ~ gez?* 4
LT ‘ht; gz L
= ~. | ~
/’ . . - o .
- I
\\U H‘ﬁ; \ K‘ﬁ;
¢ ™y
LT L L 2
|
&
|~ I 1 ‘
Outside Outside (R
{ Door Stop Post
{
/ Post Space Cover
) /| Outside
d 50
o
@
ki
h A




Installation of Post Attachment

@For Single Open
1. Install Rail attachment to post attachment. (D)

2. Connect door stop post side’s post attachment to door stop post side’s rail end. ((2)

3. Confirm whether left or right open, connect door stop post and door stop post side’s post attachment with rail

positioning. (®)
Connect storage side’s end rail to storage side’s post attachment. ()

Eliminate bends and gaps in rail joints by using leveling string.

4

5

6. Confirm the door stop post's vertical and parallel.

7. Remove the drain cover not to be fixed by concrete.

8. Make drainage to storage side by using post attachment.

9. Make weep hole to door stop post side’s post attachment for drainage.

10. Bury rail and post by concrete.

Door Stop Post Side

Door Stop Post

g/\
Drain Cover /\
*Do not bury with concrete E
Pan-head Screw -
Hexagon Bolt M5x12! @
M8X20"\ ¢  Weep Hole *onsite processing ]
Rail attachment @
Hexagon Nut (Mi) |
Drain to gutter é

|
!
g

!

Pan-head Screw
M5x 15"

/ Pan-head Screw % ||
\m — T
l %2::{2 N I~

N
Inside ////? @
Hexa Bol = % :
gon Bolt o q Bol '
P % exagon Bolt = \
M8X2Qt ® //%5\:;// Flat Rail M8x20" \ﬁ;{; o iRail Positioning
. u e N\ | : s
Rail attachment 3 //////5” @&, % ;
\? (b%g\ -Pan-head Screw\ 3) 'Hexagon Nut (M8)
Ng R M5x15¢ 7= T e
) \H\\s“q\\ \\‘\.
S - 1Post Attachment
B PN~ Outsid =
¥ A X utside j
! G S\ Door Stop Post Side

.. P - //
Post Attachment & @ 4

Storage Side [

Hexagon Nut

Storage Side

M8

10



*1 Sticker must come to the upper side. If it wrong, the height of post and rail do not meet the right position.

*2 This drawing shows right side close.

The concrete between the rails should be

finished flat without any water gradient.

\
X7/

\
Fill the gaps in the rails

with concrete.

11

*1 Sticker

\
Post Attachment \'\‘

Weep Hole

1 LJ

Rail Positioning

\ Door Stop Post
\
1

,/

Pah-head Screw 2PCS

l

Drainage

Hexagon Bolt Hexagon Nut MEx25L
M8x 20" / M8
G.L.
II o
=i
£ LLLLLZLY 2

LLL




@For Double Open
Install Rail attachment to post attachment. (D)
Connect storage side’s end rail to storage side’s post attachment. ((2))
Eliminate bends and gaps in rail joints by using leveling string.

1

2

3

4. Confirm the door stop post's vertical and parallel.

5. Make drainage to storage side by using post attachment.
6

Bury rail and post by concrete.

The concrete between the rails should be

finished flat without any water gradient. Hexagon Bolt
M8x20-

Rail Attachment (1)

/ \;; Post Attachment
\ S S ] ! ; S , .
\ Hexagon Nut : torage Side
7 // ; ve ' 0
/// H \

Inside

II". Fill the gaps in the rails

\with concrete.

Pan-head Screw
M5 15"

Hexagon Bolt
Pan-head Screw

MSXEOL\
1
Rail Attachment O
M5x 15"

Post Attachment / - \Flat Rail

Storage Side
Hexagon Nut .

M8 -

Outside

12 SHIKOKU KASE| KENZAI CORPORATION



“ Aluminum Large Slide Door [Jul 2025]

shikoku U Series (Main Body)

Instruction Manual

@Caution

Thank you very much for purchasing our product.

Please read this instruction manual carefully before installation to use
the product for a long time.

Improper handling of aluminum products during installation may cause abnormal corrosion,

resulting in unexpected troubles, please pay attention to the following points.

1. Please confirm that the product is suit for the construction place’s weather conditions
(wind, snow, etc.).

2. To prevent damage, please do not construct this product where the snow slide directly on
the product.

3. Avoid installation of the product in areas where strong winds blow, especially on cliff tops,
on the roof top, or on the pathway of the wind.

4. Avoid installation of the product at places with large vertical difference such as edge. In
windy areas, install the product not to be fluttered by wind. This product should be installed
only on the ground.

5. The foundation drawing indicates the depth of embedding of the product. Pay sufficient
attention to the amount (volume) of the foundation concrete when embedding the product
in a weak ground. When the product is to be used in cold districts where frost heave is likely
to occur, place foundation to the frost heave line or lower.

6. Using sea sand for making mortar may cause corrosion due to its high salt content. Please
avoid use of sea sand or wash it thoroughly before using it for mortal.

7. Adhesive bonds for mortar and concrete may cause corrosion, therefore, avoid using them
or choose the adhesive bonds which do not have calcium chlorides, chlorine compounds, or
sodium silicate.

8. Make it sure not to attach mortal or concrete extract on the surface and inside of the
aluminum products during construction. Those extract are strong alkaline and may cause
uneven color or corrosion.

9. When using bonds or chemicals which may occur the corrosion during the construction

work, avoid contact to the aluminum products.




Packing List

@UGT3 H14, 16

CODE Single Open Double Open
H . Packing Name
Straight Type | Sword Type A] Sword Type B 35 15 55 65 7s 85 95 108 oW 8w Tow 2w Taw Tow 18W 20W
UGT-K341 GT3 Basic Panel
UGT-K389 | UGT-K413 1 1
UGT-K365 2M-H14 R
UGT-K342 GT3 Basic Panel
UGT-K390 | UGT-Ka14 1 1
UGT-K366 2M-HL4 L
T-K34 i
UGTK349 1 yerokaer | ueT-ke21 GTS Basic Panel 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K373 3M-H14 R
T T3 Basic Panel
UGTKI0 | otk | uaT-kazz GT3 Basic Pane 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K374 3M-HL4 L
T-K357 T cction Panel
USTKIST | arokaos | uaT-kage | T3 Connection Pane 1 1 2 1 2 2 2 4 2 4
UGT-K381 2M-H14
UGT-K358 GT3 Connection Panel
UGT-K406 | UGT-K430 1 1 2 1 2 2 4 2
UGT-K382 3M-H14
Connect Wheel Frame
UGT-K34 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
H14-18
Wheel Frame Post H14
H14 UGT-K36 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Connect Wheel F
UGT-K40 onnect Wheel Frame 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
Post H14
Lock Door Frame R
UGT-K44 ock Door Frame 1 1 1 1 1 1 1 1
H14
Lock Door Frame L
UGT-K45 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
H14
Lock Catch Door Frame
UGT-K52 1 1 1 1 1 1 1 1
H14
Joint Cover A H14
UGT-KS6 1 1 1 2 2 2 3 2 2 2 4 4 4 6
Joint Cover B H14
UGT-K60 ot Lover 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
UGT-K68 Door Stop Post H14
1 1 1 1 1 1 1 1
*Shipped With Rail
T-K34 T3 Basic Panel
UGTKSSS | aroksor | uaT-Kats GT3 Basic Pane 1 1
UGT-K367 2M-H16 R
UGT-K344 GT3 Basic Panel
UGT-K392 | UGT-K416 1 1
UGT-K368 2M-H16 L
UGT-K351 GT3 Basic Panel
UGT-K399 | UGT-K423 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K375 3M-H16 R
UGT-K352 GT3 Basic Panel
UGT-K400 | UGT-Ka2a 1 1 1 1 1 1 1 1 1 1 1 1 i 1
UGT-K376 3M-H16 L
UGT-K359 GT3 Connection Panel
UGT-KA07 | UGT-K431 1 1 2 1 2 2 2 4 2 4
UGT-K383 2M-H16
K T jon Panel
UGTKI80 | jorkaos | uaT-kaze | OT3 Connection Panc 1 1 2 1 2 2 4 2
UGT-K384 3M-H16
Connect Wheel Frame
UGT-K34 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
H14-18
Wheel Frame Post H16
H16 UGT-K37 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Connect Wheel Frame
UGT-K41 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
Post H16
Lock Door Frame R
UGT-K46 ock Beor Trame 1 1 1 1 1 1 1 1
H16
Lock Door Frame L
UGT-K47 ock Door Frame 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
H16
Lock Catch Door Fi
UGT-K53 oci Lateh Door Frame 1 1 1 1 1 1 1 1
H16
Joint Cover A H16
UGT-K57 1 1 1 2 2 2 3 2 2 2 4 4 4 6
Joint Cover B H16
UGT-K62 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
UGT-K69 Door Stop Post H16

*Shipped With Rail

13



@UGT3 H18, 20

CODE Single Open Double Open
H : Packing Name
Straight Type | Sword Type A] Sword Type B 35 15 55 65 7s 55 9s 105 oW 3w Tow 2w Taw ToW 18W 20W
UGT-K345 GT3 Basic Panel
UGT-K393 | UGT-K417 1 1
UGT-K369 2M-H18 R
K34 "
UeT-Ka6 | | e GT3 Basic Panel . :
UGT-K370 2M-H18 L
- -
| UCTK353 | arkaor | uaT-kazs GT3 Basic Panel 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K377 3M-H18 R
T-K354 T3 Basic Panel
UGT KIS | arkaoz | UGT-Kazs GT3 Basic Pane 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K378 3M-H18 L
UGT-K361 GT3 Connection Panel
UGT-KA09 | UGT-K433 1 1 2 1 2 2 2 4 2 4
UGT-K385 2M-H18
UGT-K362 GT3 Connection Panel
UGT-K410 | UGT-K434 1 1 2 1 2 2 4 2
UGT-K386 3M-H18
Connect Wheel Frame
UGT-K34 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
H18-18
Wheel Frame Post H18
118 UGT-K38 ! 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Connect Wheel F
UGT-K42 onnect Wheel Frame 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
Post H18
Lock Door Frame R
UGT-K48 1 1 1 1 1 1 1 1
H18
Lock Door Frame L
UGT-K49 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
H18
Lock Catch Door Frame
UGT-K54 1 1 1 1 1 1 i 1
His
Joint Cover A H18
UGT-K58 ot Lover 1 1 1 2 2 2 3 2 2 2 4 4 4 6
Joint Cover B H18
UGT-K64 oint Lover 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
UGT-KT0 Door Stop Post H18
1 1 1 1 1 1 1 1
*Shipped With Rail
UGT-K347 GT3 Basic Panel
UGT-K395 | UGT-K419 1 1
UGT-K371 2M-H20 R
UGT-K348 GT3 Basic Panel
UGT-K396 | UGT-K420 1 1
UGT-K372 2M-H20 L
UGT-K355 GT3 Basic Panel
UGT-K403 | UGT-Ka27 1 1 1 1 1 1 1 1 1 1 1 1 i 1
UGT-K379 3M-H20 R
UGTKI% | orkaos | uaT-kazs GT3 Basic Panel 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K380 3M-H20 L
TK T jon Panel
| UCT-K363 | arkany | uaT-kass | GT3 Connection Pane 1 1 2 1 2 2 2 4 2 4
UGT-K387 2M-H20
T-K364 T fon Panel
UGTKI6! | otz | uaT-kaze | OT° Connection Pane 1 1 2 1 2 2 4 2
UGT-K388 3M-H20
Connect Wheel Frame
UGT-K35 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
H14-18
Wheel Frame Post H20
H20 UGT-K39 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Connect Wheel F
UGT-K43 onnect Thee’ Frame 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
Post H20
Lock Door Frame R
UGT-K50 ock Door Frame 1 1 1 1 1 1 1 1
H20
Lock Door Frame L
UGT-K51 ock Door Frame 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
H20
Lock Catch Door Frame
UGT-KS5 1 1 1 1 1 1 1 1
H20
Joint Cover A H20
UGT-K59 1 1 1 2 2 2 3 2 2 2 4 4 4 6
Joint Cover B H20
UGT-K66 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
UGT-K71 Door Stop Post H20
1 1 1 1 1 1 1 1
*Shipped With Rail

14




@Common Packages

] Single Open Double Open
CODE Packing Name
3S 4s 58 6S 7S 8S 9S 10S 6W 8W 10w 12w 14W 16W 18W 20W
UGT-K33 1st Wheel Frame H14-20 1 1 1 1 1 1 1 1
Parts Box S H14-20
UGT-K72 1
(No connection)
Parts Box S H14-20
UGT-K73 ans Box 1 1 1
(2 connections)
Parts Box S H14-20
UGT-K74 1 1 1
(3 connections)
Parts Box S H14-20
UGT-K75 1
(4 connections)
Parts Box W H14-20
UGT-K76 1
(No connection)
Parts Box W H14-20
UGT-K77 1 1 1
(2 connections)
Parts Box W H14-20
UGT-K78 1 1 1
(3 connections)
Parts Box W H14-20
UGT-K79
(4 connections)
UGT-K31
Burying Parts Box S 1 1 1 1 1 1 1 1 1
*Shipped with rail
UGT-K32 i
Burying Parts Box W 1 1 1 1 1 1 1 1
*Shipped with rail
FRB1 Rail Parts Set 1 1
*Shipped with rail (3 Connections)
FRB2 Rail Parts Set
1 1 1 1 1 1
*Shipped with rail (4 Connections)
FRB3 Rail Parts Set 1
*Shipped with rail (5 Connections)
FRB4 Rail Parts Set |
*Shipped with rail (6 Connections)
FRB5 Rail Parts Set 1
*Shipped with rail (7 Connections)
FRB6 Rail Parts Set 1
*Shipped with rail (8 Connections)
FRB7 Rail Parts Set 1 1 1
*Shipped with rail (9 Connections)
FRB8 Rail Parts Set 1 1
*Shipped with rail (10 Connections)
FRB9 Rail Parts Set 1
*Shipped with rail (12 Connections)
FRB10 Rail Parts Set .
*Shipped with rail (14 Connections)
FRB11 Rail Parts Set 1
*Shipped with rail (16 Connections)
FRB12 Rail Parts Set 1
*Shipped with rail (18 Connections)
FRS60-142-1
SUS Flat Rail 60-142 1PC 1 1 1 1 1 1 1 1
*Shipped with Door Stop Post
FRS60-142-2
SUS Flat Rail 60-142 2PCS 1 1 1 1 1 1 1
*Shipped with Door Stop Post
FRS60-200-1
$60-200 SUS Flat Rail 60-200 1PC 1 1 1 1 1 1 1 1
*Shipped with Door Stop Post
FRS60-200-2
SUS Flat Rail 60-200 2PCS 1 1 2 2 3 3 4 4 2 3 4 5 6 7 8 9
*Shipped with Door Stop Post
TOTAL 13 18 18 19 23 24 24 29 21 30 32 33 42 43 44 53

15




@UGT3 H24,30

CODE Single Open Double Open
H Packing Name
Straight Type | Spike Type | Sword Type A Sword Type B 35 a3 55 65 7s 85 95 105 W 3w Tow 12w 14w oW 18W 200
UGT-K301 GT3 Basic Panel
UGT-K301 | UGT-K301 | UGT-K301 asic Fane 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K333 2M-H24 R
T-K302 T3 Basic P: |
UGTHS02 | o1 k302 | UGT-K302 | UGT-K302 GT3 Basic Panc 1 1 1 1 1 1 1 1 1 1 1 1 1 i 1 1
UGT-K334 2M-H24 L
UGT-K305 GT3 Basic Panel
UGT-K305 UGT-K305 UGT-K305 1 1 1 1 2 2 2 2
UGT-K337 IM-H24 R
UGT-K306 GT3 Basic Panel
UGT-K306 UGT-K306 UGT-K306 1 1 2 2 3 3 4 2 2 4 4 6 6 8
UGT-K338 2M-H24 L
Wheel Frame Post
UGT-K3 et rrame Fos 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Ha4
Connect Wheel
UGT-Ks onnect Theel Frame 2 2 3 3 4 4 5 5 4 4 6 6 8 8 10 10
Post H24
Lock De Fi R
H24 UGT-K9 ock Boer Frame 1 1 1 1 1 1 1 1
H24
Lock Door Frame L
UGT-K10 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
H24
Lock Catch Door Frame
UGT-K13 1 1 1 1 1 1 1 1
H24
Joint Cover A H24
UGT-K15 1 1 2 2 3 3 4 4 2 2 4 4 6 6 8 8
Joint Cover B R H24
UGT-K17 ot bover 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
Joint Cover B L H24
UGT-K18 ot bover 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K21 Door Stop Post H24
1 1 1 1 1 1 1 1
*Shipped With Rail
UGT-K303 GT3 Basic Panel
UGT-K303 UGT-K303 UGT-K303 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K335 2M-H30 R
UGT-K304 GT3 Basic Panel
UGT-K304 UGT-K304 UGT-K304 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K336 2M-H30 L
UGT-K307 GT3 Basic Panel
UGT-K307 UGT-K307 UGT-K307 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K339 1M-H30
UGT-K308 GT3 Basic Panel
UGT-K308 | UGT-K308 | UGT-K308 astc Pane 1 1 1 1 1 1 1 1 1 1 1 1 1 1
UGT-K340 2M-H30
Wheel Fi P H:
UGT-Kd4 ool Frame PostH30 | 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
Connect Wheel Frame
UGT-K6 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Post H30
Lock Door Frame R
UGT-K11 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
H30
Lock Door Frame L
UGT-K12 1 1 1 1 1 1 1 1
H30
Lock Catch Door Fi
UGT-K14 ockLaten Doorframe |y 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
Haa
Joint Cover A H30
UGT-K16 oint Bover 1 1 1 1 1 1 1 1
Joint Cover B R H30
H30 UGT-K19 ot bover 1 1 1 2 2 2 3 2 2 2 4 4 4 6
Joint Cover B L H30
UGT-K20 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Wheel Frame Post H30
UGT-K1 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
Connect Wheel Frame
UGT-K2 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
Post H30
Lock Door Frame R
UGT-K7 ock Door Frame 1 2 2 2 3 3 3 4 2 4 4 4 6 6 6 8
H30
Lock De Fi L
UGT-K8 ock Door frame 1 1 1 1 1 1 1 1
H30
Lock Door Frame
UGT-K23 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
H30
Joint Cover A H30
UGT-K24 1 1 1 1 1 1 1 1
Joint Cover B R H30
UGT-K25 1 1 1 2 2 2 3 2 2 2 4 4 4 6
Joint Cover B L H30
UGT-K26 ot bover 1 1 1 1 1 1 1 1 2 2 2 2 2 2 2 2
UGT-K22 Door Stop Post H30
1 1 1 1 1 1 1 1
*Shipped With Rail

16




@Common Packages

] Single Open Double Open
CODE Packing Name
3S 4S 58 6S 7S 8S 9S 10S 6W 8W 10w 12w 14W 16W 18W 20W
UGT-K33 1st Wheel Frame H14-20 1 1 1 1 1 1 1 1
Parts Box S H14-20
UGT-K72 1
(No connection)
Parts Box S H14-20
UGT-K73 1 1 1
(2 connections)
Parts Box S H14-20
UGT-K74 1 1 1
(3 connections)
Parts Box S H14-20
UGT-KT75 1
(4 connections)
Parts Box W H14-20
UGT-K76 1
(No connection)
Parts Box W H14-20
UGT-K77 1 1 1
(2 connections)
Parts Box W H14-20
UGT-K78 1 1 1
(3 connections)
Parts Box W H14-20
UGT-K79
(4 connections)
UGT-K31
Burying Parts Box S 1 1 1 1 1 1 1 1 1
*Shipped with rail
UGT-K32 i
Burying Parts Box W 1 1 1 1 1 1 1 1
*Shipped with rail
FRB1 Rail Parts Set 1 1
*Shipped with rail (3 Connections)
FRB2 Rail Parts Set
1 1 1 1 1 1
*Shipped with rail (4 Connections)
FRB3 Rail Parts Set 1
*Shipped with rail (5 Connections)
FRB4 Rail Parts Set |
*Shipped with rail (6 Connections)
FRB5 Rail Parts Set 1
*Shipped with rail (7 Connections)
FRB6 Rail Parts Set 1
*Shipped with rail (8 Connections)
FRB7 Rail Parts Set 1 1 1
*Shipped with rail (9 Connections)
FRB8 Rail Parts Set 1 1
*Shipped with rail (10 Connections)
FRB9 Rail Parts Set 1
*Shipped with rail (12 Connections)
FRB10 Rail Parts Set .
*Shipped with rail (14 Connections)
FRB11 Rail Parts Set 1
*Shipped with rail (16 Connections)
FRB12 Rail Parts Set 1
*Shipped with rail (18 Connections)
FRS60-142-1
SUS Flat Rail 60-142 1PC 1 1 1 1 1 1 1 1
*Shipped with Door Stop Post
FRS60-142-2
SUS Flat Rail 60-142 2PCS 1 1 1 1 1 1 1
*Shipped with Door Stop Post
F -200-
RS60-200-1 SUS Flat Rail 60-200 1PC 1 1 1 1 1 1 1 1
*Shipped with Door Stop Post
FRS60-200-2 .
SUS Flat Rail 60-200 2PCS 1 1 2 2 3 3 4 4 2 3 4 5 6 7 8 9
*Shipped with Door Stop Post
TOTAL 13 18 18 19 23 24 24 29 21 30 32 33 42 43 44 53

17




Parts List

Ammount
Straight Type (BK, SC, BZ) UGT-K341 UGT-K342 UGT-K349 UGT-K350 UGT-K357 UGT-K358
Panel Straight Type (SB, MB, LB) UGT-K365 UGT-K366 UGT-K373 UGT-K374 UGT-K381 UGT-K382
H14 Sword Type A UGT-K389 UGT-K390 UGT-K397 UGT-K398 UGT-K405 UGT-K406
Sword Type B UGT-K413 UGT-K414 UGT-K421 UGT-K422 UGT-K429 UGT-K430
Packing Name Basic Panel Basic Panel Basic Panel Basic Panel Connect Panel | Connect Panel
Parts Name Shape 2M H14 R 2M H14 L 3M H14 R 3M H14 L 2M H14 3M H14
Basic Panel 2M-H14 R 1
Basic Panel 2M-H14 L 1
Basic Panel 3M-H14 R 1
Basic Panel 3M-H14 L 1
Connect Panel 2M-H14 y / 1
v
Connect Panel 3M-H14 y 1
Joint Streight Type H14
Joint Sword Type A H14 1 1
Joint Sword Type B H14 0
Lock Door Frame
Top Straight Lattice H14
Lock Door Frame
1 1 1 1
Top Sword Type A Lattice H14
Lock Door Frame U
Top Sword Type B Lattice H14
Lock Door Frame
1 1 1 1
Bottom Straight Lattice H14/16 T

18




Panel
H16

Ammount

Straight Type (BK, SC, BZ)

UGT-K343

UGT-K344

UGT-K351

UGT-K352

UGT-K359

UGT-K360

Straight Type (SB, MB, LB)

UGT-K367

UGT-K368

UGT-K375

UGT-K376

UGT-K383

UGT-K384

Sword Type A

UGT-K391

UGT-K392

UGT-K399

UGT-K400

UGT-K407

UGT-K408

Sword Type B

UGT-K415

UGT-K416

UGT-K423

UGT-K424

UGT-K431

UGT-K432

Packing Name

Parts Name

Shape

Basic Panel
2M H16 R

Basic Panel
2M H16 L

Basic Panel
3M H16 R

Basic Panel
3M H16 L

Connect Panel
2M H16

Connect Panel
3M H16

Basic Panel 2M-H16 R

Basic Panel 2M-H16 L

Basic Panel 3M-H16 R

Basic Panel 3M-H16 L

1

Connect Panel 2M-H16

Connect Panel 3M-H16

Joint Streight Type H16

Joint Sword Type A H16

Joint Sword Type B H16

Lock Door Frame
Top Straight Lattice H16

Lock Door Frame
Top Sword Type A Lattice H16

Lock Door Frame
Top Sword Type B Lattice H16

Lock Door Frame
Bottom Straight Lattice H16/16

19




Panel
H18

Ammount

Straight Type (BK, SC, BZ)

UGT-K345

UGT-K346

UGT-K353

UGT-K354

UGT-K361

UGT-K362

Straight Type (SB, MB, LB)

UGT-K369

UGT-K370

UGT-K377

UGT-K378

UGT-K385

UGT-K386

Sword Type A

UGT-K393

UGT-K394

UGT-K401

UGT-K402

UGT-K409

UGT-K410

Sword Type B

UGT-K417

UGT-K418

UGT-K425

UGT-K426

UGT-K433

UGT-K434

Packing Name

Parts Name

Shape

Basic Panel
2M H18 R

Basic Panel
2M H18 L

Basic Panel
3M H18 R

Basic Panel
3M H18 L

Connect Panel
2M H18

Connect Panel
3M H18

Basic Panel 2M-H18 R

Basic Panel 2M-H18 L

Basic Panel 3M-H18 R

Basic Panel 3M-H18 L

1

Connect Panel 2M-H18

Connect Panel 3M-H18

Joint Streight Type H18

Joint Sword Type A H18

Joint Sword Type B H18

Lock Door Frame
Top Straight Lattice H18

Lock Door Frame
Top Sword Type A Lattice H18

Lock Door Frame
Top Sword Type B Lattice H18

Lock Door Frame
Bottom Straight Lattice H18/16

20




Panel
H20

Ammount

Straight Type (BK, SC, BZ)

UGT-K347

UGT-K348

UGT-K355

UGT-K356

UGT-K363

UGT-K364

Straight Type (SB, MB, LB)

UGT-K371

UGT-K372

UGT-K379

UGT-K380

UGT-K387

UGT-K388

Sword Type A

UGT-K395

UGT-K396

UGT-K403

UGT-K404

UGT-K411

UGT-K412

Sword Type B

UGT-K419

UGT-K420

UGT-K427

UGT-K428

UGT-K435

UGT-K436

Packing Name

Parts Name

Shape

Basic Panel
2M H20 R

Basic Panel
2M H20 L

Basic Panel
3M H20 R

Basic Panel
3M H20 L

Connect Panel
2M H20

Connect Panel
3M H20

Basic Panel 2M-H20 R

Basic Panel 2M-H20 L

Basic Panel 3M-H20 R

Basic Panel 3M-H20 L

1

Connect Panel 2M-H20

Connect Panel 3M-H20

Joint Streight Type H20

Joint Sword Type A H20

Joint Sword Type B H20

Lock Door Frame
Top Straight Lattice H20

Lock Door Frame
Top Sword Type A Lattice H20

Lock Door Frame
Top Sword Type B Lattice H20

Lock Door Frame
Bottom Straight Lattice H20/16

21




22

Panel
H24

Ammount

Straight Type (BK, SC, BZ)

UGT-K301

UGT-K302

UGT-K305

UGT-K306

Straight Type (SB, MB, LB)

UGT-K333

UGT-K334

UGT-K337

UGT-K338

Spike Type

UGT-K309

UGT-K310

UGT-K313

UGT-K314

Sword Type A

UGT-K317

UGT-K318

UGT-K321

UGT-K322

Sword Type B

UGT-K325

UGT-K326

UGT-K329

UGT-K330

Packing Name

Parts Name

Shape

Basic Panel
2M H24 R

Basic Panel
2M H24 L

Connect Panel
1M H24

Connect Panel
2M H24

Basic Panel 2M-H24 R

Basic Panel 2M-H24 L

1

Connect Panel 1IM-H24

Connect Panel 2M-H24

Joint Streight Type H24

Joint Spike Type H24

Joint Sword Type A H24

Joint Sword Type B H24

Lock Door Frame
Top Straight Lattice H24

Lock Door Frame
Top Spike Type Lattice H24

Lock Door Frame
Top Sword Type A Lattice H24

Lock Door Frame
Top Sword Type B Lattice H24

Lock Door Frame
Bottom Straight Lattice H24/24

Spike Type Crossrail
Base/Cover
(Basic Panel) L=131
(Connect Panel) L=144

Spike Type Crossrail
Cap

Spike Type Crossrail
Screw Set
Truss Tapping Screw
¢4 x10Lx2PCS
¢4 x6Lx2PCS




23

Panel
H30

Ammount

Straight Type (BK, SC, BZ)

UGT-K303

UGT-K304

UGT-K307

UGT-K308

Straight Type (SB, MB, LB)

UGT-K335

UGT-K336

UGT-K339

UGT-K340

Spike Type

UGT-K311

UGT-K312

UGT-K315

UGT-K316

Sword Type A

UGT-K319

UGT-K320

UGT-K323

UGT-K324

Sword Type B

UGT-K327

UGT-K328

UGT-K331

UGT-K332

Packing Name

Parts Name

Shape

Basic Panel
2M H30 R

Basic Panel
2M H30 L

Connect Panel
1M H30

Connect Panel
2M H30

Basic Panel 2M-H30 R

Basic Panel 2M-H30 L

1

Connect Panel 1IM-H30

Connect Panel 2M-H30

Joint Streight Type H30

Joint Spike Type H30

Joint Sword Type A H30

Joint Sword Type B H30

Lock Door Frame
Top Straight Lattice H30

Lock Door Frame
Top Spike Type Lattice H30

Lock Door Frame
Top Sword Type A Lattice H30

Lock Door Frame
Top Sword Type B Lattice H30

Lock Door Frame
Bottom Straight Lattice H30/30

Spike Type Crossrail
Base/Cover
(Basic Panel) L=131
(Connect Panel) L=144

Spike Type Crossrail
Cap

Spike Type Crossrail
Screw Set
Truss Tapping Screw
¢4 x10L x2PCS
¢4 x6Lx2PCS




1st Wheel Frame/Connect Wheel Frame/Brace

Ammount

UGT-K33

UGT-K1

UGT-K34

UGT-K35

UGT-K2

UGT-K7

UGT-K8

Parts Name

1st Door Wheel
H14-20

1st Door Wheel
H24-30

Connect Door Wheel
H14-18

Connect Door Wheel
H20

Connect Door Wheel

H24-30

1st Door Wheel
Brace

Connect Door Wheel
Brace

1st Wheel Frame H14-20

1st Wheel Frame H24-30

Connect Wheel Frame H14-20

Connect Wheel Frame H24-30

Wheel Set

(with fall prevention plate)

Wheel Set K

(with fall prevention plate)

1st Wheel Frame
Fall Prevention Hook
(with screw)

Vertical Door Frame Pedestal

1st Caster

1st Caster Attachment

Spacer

Wheel Frame Cap

Inspection Hole Cover

Wheel Frame Reinforcement F

Wheel Frame Reinforcement A

Wheel Frame Post Connector

Brace Bracket (Bottom)

Connect Wheel Frame Brace Back
Plate

1st Wheel Frame Screw Set
Truss Screw (M5 x 14L x 4PCS)
Cross Recessed Hexagon Head Bolt
(M8x30L x 4PCS)

Cross Recessed Hexagon Head Bolt
(M8 x 20L x 4PCS)

Truss Screw (M4 x 6L x 4PCS)

Brace Side A

Brace Side B

Brace Vertical

24



Ammount

Lock Door Frame L
H30

Wheel Frame Post/Connect Wheel Frame Post UGT-K36 UGT-K37 UGT-K38 UGT-K39 UGT-K3 UGT-K4 UGT-K40 UGT-K41 UGT-K42 UGT-K43 UGT-K5 UGT-K6
Whoel Frame Post | Whoel Frame Post | Wheel Frame Post | Wheel Frame Post | Whel Frame Post | Wheel Frame Post |Comnect Wheel F Wheel Wheel Wheel Wheel Wheel Frams
Parts Name Shape H14 H16 H18 H20 H24 H30 Post H14 Post H16 Post H18 Post H20 Post H24 Post H30
Wheel Frame Post H14 1
Wheel Frame Post H16 1
H14:1050, H16:1250,
H18:1450, H20: 1650
Wheel Frame Post H18 1
Wheel Frame Post H20 1
Wheel Frame Post H2é ————— A
| H241950, Ha02550 |
Wheel Frame Post H30 1
Wheel Frame Post Cap /,f) 1 1 1 1 1 1
e
Wheel Frame Post Screw Set
Truss Screw (M6 x 12 x 8PCS) Om
Truss Screw (M4 x 10L x 2PCS)
TCross Recessed Hexagon Head Bolt 1 1 1 1 1 1
(M6 x 30L x 2PCS)
Cross Recessed Hexagon Head Bolt EFmmm
(M8 x 30L x 4PCS)
Connect Wheel Frame Post .
H14
Connect Wheel Frame Post 1
H16 B $
H14:1140, H16:1340,
H18:1540, H20:1740
Connect Wheel Frame Post 1
H18
Connect Wheel Frame Post 1
H20
Connect Wheel Frame Post 1
et e
H24:2040, H30:2640
Connect Wheel Frame Post ;
H30
Connect Wheel Frame Post
SerewSetHid-20 o
Truss Screw (M5 x 14L x 4PCS) 1 1 i 1
Hexagon Bolt (M8 x 251 x 4PCS)
Hexagon Bolt (M10 x 60L x 4PCS)
Hexagon Bolt (M8 x 20L x 4PCS)
Connect Wheel Frame Post
Screw Set H24~30
Truss Screw (M5 x 14L x 4PCS)
Hexagon Bolt (M8 x 25L x 4PCS) R E
Hexagon Bolt (M10 x 40L x 4PCS)
Hexagon Bolt (M8 x 20L x 6PCS)
Cross Recessed Hexagon Head Bolt
(M8 x 20L x 3PCS) @m
Ammount
Lock Door Frame UGT-K44 UGT-K46 UGT-K48 UGT-K50 UGT-K9 UGT-K11 UGT-K45 UGT-K47 UGT-K49 UGT-K51 UGT-K10 UGT-K12
Tock Door Frame R | Lock Door Frame R | Lock Door Frame R | Lock Door Frame R | Lock Door Frame R | Lock Door Frame R | Lock Door Frame L | Lock Door Frame L | Lock Door Frame L | Lock Door Frame L | Lock Door Frame L | Lock Door Frame L
Parts Name Shape H14 H16 H18 H20 H24. H30 H14 H16 H18 H20 H24 H30
Lock Door Frame R H14 1
Lock Door Frame R H16 1
Lock Door Frame R H18 1
Lock Door Frame R H20 1
Lock Door Frame R H24 1
Lock Door Frame R H30 1
Lock Door Frame L .
H1a
Lock Door Frame L ,
His
Lock Door Frame L ,
His
Lock Door Frame L .
H20
Lock Door Frame L ;
H24
1

25



Ammount

Lock Catch Door Frame UGT-K44 UGT-K46 UGT-K48 UGT-K50 UGT-K9 UGT-K11
Lock Catch Door Lock Catch Door Lock Catch Door Lock Catch Door Lock Catch Door Lock Catch Door
Parts Name Shape Frame H14 Frame H16 Frame H18 Frame H20 Frame H24 Frame H30
Lock Catch Door Frame H14 1
Lock Catch Door Frame H16 1
Lock Catch Door Frame H18 1

Lock Catch Door Frame H20

Lock Catch Door Frame H24

Lock Catch Door Frame H30

26




Jnt Cover TeTiEs TeTReT TeTies TeTRE TeTRE TR TeTRer [EEG) [EESY TeTas TeTas TeTa
ot Gover ot Covar m ot Covar & Tont Govr & it Gover 8 ot Gover B ot Cover 8| o Cover BF | Tt Covr B ot Cover 68| Jom Caver B
Far Name S e s o Haa e s 120 vou a0 a0 Ho
Joint Cover A HL4 f !
Jint over A H16 1
|
JointCover A 18 ithou pocessng) A .
JointCover A H20 1 1
Joint Cover A K2 1 1 1
U S—
(with square hole) 1 1 1
Joint Cover B 4 1
Joint Cover B H16 | {with 3 holes x 2) | 1
Joint Cover B H1s f
Jint over 520 !
5 \
Joint Cover 824 it 3hots 3 !
JointCover B H30 !
Joint Cover € H14 !
- : ‘\wwh Mvo\cs)‘
JointCover G 1B 1
JointCover G H20 1
Joint Cover C H24 f 1
Joint Cover C H30 (with 6 holes} 1 1
nd Cover W14 !
nd Cover 16
nd Cover 1B '
nd Cover 120 1
£nd Cover R 24 —_— 1
nd Cover L H24 1
£nd Cover R H3 1
nd Gover LH30 !
nd Space Cover H1d !
nd Space Cover H16
End Space Cover H18 {with 4 holes) !
End Space Cover H20 .
nd Space Cover W24 ] i 1
’ {with 6 holes) 1 1

End Space Cover H30

27




28

Ammount

Parts Box
UGT-K72 UGT-K73 UGT-K74 UGT-K75 UGT-K76 UGT-KT7 UGT-K78 UGT-KT9
(H14/16/18/20)
Parts Box S Parts Box S Parts Box S Parts Box S Parts Box W Parts Box W Parts Box W Parts Box W
Shape (No Cq (2 C (3C (4 C (No C tion) (2 C (3¢ (4C
1 1 1 1 2 2 2 2
2 2 2 2
1 1 1 1
— 1 1 1 1
——
s
ALY
1 1 1 1 2 2 2 2
<3,
, 2 4 6 4 8 12
: : 2 : ‘ ! ¢ ‘
)
1 2 3 4 2 4 6 8
1 1 1 1 1 1 1 1
Truss Serew (M5 x 12L x 7PCS) :
Hexagon Bolt (M6 16L x 1PC)
Hexagon U Nut (M6 x1PC)
Truss Screw (M6 x 25L x 1PC)
Cross Recessed Hoxagon Head Bolt 1 1 1 1 2 2 2 2
Truss Screw (M5 x 12L X 3PC) @W
Hexagon Bolt (M8 x 20L x 2PCS)
Truss Screw (M6 x 10L x 20PCS)
Truss Serew (M4 x 8L x 2PCS)
Hexagon Bolt (M8 x 20L x 4PCS) g)mm
Truss Serew (M6 x 10L X 20PCS) 1 2 3 2 4 6
Truss Screw (M4 x 8L x 2PCS)
@mﬁﬁ 1 1 1 1 2 2 2 2
Hexagon Socket Flat Head Bolt @»))))))))) 1 1 1 1 2 2 2 2
Hook Holder/Main Body Stopper
Hexagon Bolt (M8 x 20L x 2PCS)
25))3 ) : . : )
o=af)r—ms 2 2 2 2
1 1 1 l 1 1 1 1
W




Ammount

Parts Box
(24/20) UGT-K23 UGT-K24 UGT-K25 UGT-K26 UGT-K27 UGT-K28 UGT-K29 UGT-K30
Parts Box S Parts Box S Parts Box S Parts Box S Parts Box W Parts Box W Parts Box W Parts Box W
Parts Name (No Connection) (2 Connections) (3 Connections) (4 Connections) (No Connection) (2 Connections) (3 Connect (4 Connect

Safety Stopper 1 1 1 1 2 2 2 2
Front Stopper L 2 2 2 2
Main Body Stopper R 1 1 1 1
Main Body Stopper L 1 1 1 1
Panel Fix Parts R 1 1 1 1 2 2 2 2
Panel Fix Parts 2 4 6 8 4 8 12 16

Flush Bolt Set

Connect Panel Post Cap

Lock Door Frame Cap

Flush Bl Holdr 2 2 2 2 4 4 4 4
\)

Brace Bracket (Upper)

Brace End Cover

Rail Cleaner

Basic Panel Screw Set
(H14~20)

Bolt Cap (¢13% 5PCS)
Hexagon Bolt (M8 x 20L x 2PC)
Hexagon Bolt (M6 x 16L x 1PC)

Hexagon U Nut (M6 x 1PC)
Truss Screw (M6 25L x 1PC)
Truss Screw (M5 12L x 4PC)
Cross Recessed Hexagon Head Bolt
(M6 % 20L x 8PCS)

Truss Screw (M5 121 x 7PC)
Truss Screw (M4 x 8L x 2PCS)
Truss Screw (M5 x 15L x 14PCS)
Truss Screw (M6 x 121 x 8PCS)

Connect Panel Screw Set
(H14~20)
Truss Screw (M6 x 10L x 24PCS)
Hexagon Bolt (M8 20L x 4PCS)
Pan-head Drill Screw
(M5 15L % 3PCS)
Cross Recessed Hexagon Head Bolt
(M6 20L % 4PCS)
Truss Screw (M4 x 8L x 2PCS)
Truss Screw (M5 x 151 x 8PCS)
Truss Screw (M6 x 121 x 4PCS)

Joint Cover Screw Set
Truss Self Drill Screw
(5% 25L % 6PCS)

Flush Bolt Screw Set

Hexagon Socket Flat Head Bolt @»))))))))) 1 1 1 1 2 2 2 2

(M6 x 16L x 2PCS)

Hook Holder/Main Body Stopper
Screw Set
Hexagon Bolt (M8 20L x 2PCS)

Anchor Bolt Set S
Post Installed Anchor
(M10 100L x 2PCS)

Anchor Bolt Set S

(M10x 100L % 4PCS)

Instruction Manual

Operating Instruction

Postnstaled Anchor D)3 - 2 2 2 2

For Customer 1 1 1 1 1 1 1 1




30

Single Open

Installation

Construction Flow

Installation of End Cover

fInstallation of Connect Panel

of Lattice, Joint, and Cap

Bl 1nstallation of Basic Panel

Installation of Door Wheel Post
Elnstallation of 1st Door Wheel Post

E Installation of Lattice
B nstallation of

Door Frame

heel Post W .‘

Check After Compilation

i N
7 Elinstallation Drawing

|| /,/

: / [ Installation of Connect Door Wheel Brace
P

/// Installation of Wheel Frame

3] Placing Wheel Frame

e

Installation of Lattice, Joint, and Cap
glnstallation of Basic Panel

[ Installation of Door Wheel Post
anstallation of 1st Door Wheel Post

A Installation of lattice

Elnstallation of

Door Frame

El Installation of Wire and Adjusting Stopper Pin

i Adjusting Lock Holder and Height of Guide Plate

iBInstallation of Flush Bolt Holder Installation of Safety Stopper:

Adjusting 1st Caster

Installation of End Cover

Elnstaﬂation of Connect Panel

*H24/30 anly

Check After Compilation

[Blnstallation of Connect Wheel Frame

Installation of Front Stopper

Blinstallation of Connect Wheel Frame
Placing Wheel Frame

El Installation of Wire and Adjusting Stopper Pin
Adjusting Lock Holder and Height of Guide Plate

IEAdjusting 1st Caster *This Drawing Shows H24/30.
[Binstallation of Flush Bolt Holder




Installation Drawing

M Installation Drawing For Single Open

Door Width

5 "
=
:9 S ;II; @EH
S ‘
= @ : EEEEE
= 17 \ _ Dz
Drainage : i
3 i 8 Storage Width Ovpen Width 133 Max Width
2 . 717.5
Total Width
888| € mK uu o HOEd i
SO ©| E D O 1o sy
ON—| S I~ 00 <t \\
99| ~ N ||
rrzx| ¥ ] % % (ED i\
. . - - L HH R Ha e Ha e L [ ) S II\
P oog| o R I
Safety Stopper 233| & “ 6155 ‘5 n| \
. N = - _‘; — 0N i
Installed by post installed anchor T o< T N il
Nr——| o < @ < \|
ITT| = W Hi(uln RIS{E} A 1 LUbb Sz 1
G.L. , ) s RN
[ P T T T f T ‘ S ] %
F 5% Sl ]
*This drawing shows UGT3K24(R)-S4S =H2400 | AL
15 drawing Snows B - ’ Drainage 1000
Opening width 4000mm, Right Close, Single Open type.
M Installation Drawing For Single Open Door Width
s
] —=n{ = =
= = i Il I
g - e )
o J—J7 I i ‘
: Drinage
& . ) ... Drainage .
5 Storage Width Open Width Storage Width Max Width
3 Total Width 7.5
888 g mhod (] o u I
S0 ® g a
ON—) S I\
SO G| — \
ON—| + W
III| o \
codg| ¢ A HAHRAH H HH R HHE \
o 1
98¢ & Il \ﬁl \
N = o i\
0S| = \\
Nr—r—| O \\
T 2 i A | | HHHHHH 1\
\_'G.L m i Wi ) o fre= i )
WA N [ ] i i (I T T ]
ooriea] 7 ]
Safety Stopper Front Stog_)per . *This drawing shows UGT3K24-S6W =H2400, 711
Installed by post installed anchor ~ Installed by post installed anchor  Opening width 6000mm, Double Open type. 1000
@Single Open @Double Open
Code Total Width Rail Width Open Width | Storage Width Code Total Width Rail Width Open Width | Storage Width
(mm) (mm) (mm) (mm) (mm) (mm) (mm) (mm)
OO(R/L)-S38 6,653 5,420 3,000 3,520 OO(R/L)-S6W 12,940 12,840 6,000 3,470 %2
OO(R/L)-S48 8,653 7,420 4,000 4,520 OO(R/L)-S8W 16,940 16,840 8,000 4,470 %2
OO(R/L)-S58 10,653 9,420 5,000 5,520 OO(R/L)-S10W 20,940 20,840 10,000 5,470 x 2
UoTan |QOR/L)-S6S 12,653 11,420 6,000 6,520 UaTan |QOR/L)-S12W 24,940 24,840 12,000 6,470 x 2
OO(R/L)-S7S 14,653 13,420 7,000 7,520 OO(R/L)-S14W 28,940 28,840 14,000 7,470 %2
OO(R/L)-585 16,653 15,420 8,000 8,520 OO(R/L)-S16W 32,940 32,840 16,000 8,470 x 2
OO(R/L)-595 18,653 17,420 9,000 9,520 OO(R/L)-S18W 36,940 36,840 18,000 9,470 x 2
OO(R/L)-510S 20,653 19,420 10,000 10,520 OO(R/L)-S20W | 40,940 40,840 20,000 10,470 % 2

*1. The shortest connect panel in the set should come to storage side.
(H14~20 have 2m and 3m panels) (H24/30 have 1m and 2m panels.)

*2. /\ in the table stands for K: Straight Type, S: Spike Type, A: Sword Type A, B: Sword Type B.
*3 OO in the table stands for the height 14, 16, 18, 20, 24, 30.

*4 (R/L) in the table stands for Right side close or Left side Close by looking the gate from outside.



Installation of Wheel Frame

WH14/16/18/20 %

3 st “] h
Installation of 1** Door eel Cross Recessed Hexagon Head Bolt

M8x30!

1. Install Wheel Frame Post Connector

.
Wheel Frame Post Connector / S

1 Door Wheel

Installation of Connect Wheel Frame

—

Assemble connect wheel frame (middle and end).
2. Incase of double open, install main body stopper to the connect wheel frame (end). |,
*The drawing of connect wheel frame (end) shows right side close. In case of left

side close, install the parts opposite side.

Connect Door Wheel (Middle) Connect Door Wheel (End)

® ©

®

e Connect Door Wheel Post . Connect Door Wheel Post
/~/ *Pay attention to the direction ~" *Pay attention to the direction
Wheel Frame

Wheel Frame Re}nforcement F Vertical Door Frame Pedestal Relmforcement F

/ WY Panel Fix Part
! . é@/ ™~ ane 1IX rarts
RN
N Hexagonal Bolt
(<]

Vertical Door Frame Pedestal

Main Body
Stopper |
P
(Double Open Only)
R ]
\ \\:\ \\\\ &
\ ~ == Hexagonal Bolt
\ Panel Fix Parts ™,
' Hexagonal Bolt S
\ /
M10x60-
Connect Door Wheel /
. MBx20-
(Middle)

*This Drawing Shows Right Side Close
32



WH24/30

Installation of 1% Door Wheel ?
BRI
1. Install Wheel Frame Post Connector SN Cross Recessed Hexagon Head Bolt

|
g /Iﬂfel M8x30!
I
.
Wheel Frame Post Connector | :

1% Door Wheel

Installation of Connect Wheel Frame

—

Assemble connect wheel frame (middle and end).
2. In case of double open, install main body stopper to the connect wheel frame
(end).

*The drawing of connect wheel frame (end) shows right side close. In case of
left side close, install the parts opposite side.

Connect Door Wheel (Middle) Connect Door Wheel (End)

& )

Connect Door Wheel Post Connect Door Wheel Post

~" *Pay attention to the direction *Pay attention to the direction

Panel Fix Parts Wheel Frame

. Vertical Door Vertical Door

Wheel Frame Reinforcement A * | Frame Pedestal Reinforcement A - Frame Pedestal

33

Hexagonal Bolt
M8x20-

Connect Door Wheel (End)

Cross Recessed
Hexagon Head Bolt

MB8x20-

Cross Recessed

/ﬁ Hexagon Head Bolt

. M8x20-
i I
. [ | Brace Bracket (Bottom) i i
1 g 1 ||
;K. - o Connect Door | 4
> IH]\<: Wheel Vl

o

/ Panel F =2

. ° (Middle)
ix Parts . -

-

Brace Bracket (Bottom)

I'. Hexagonal Bolt

M10x40! | Hexagonal
Bolt
M8x20+
Hexagonal Bolt
MBx 20+

Main Body
Stopper

/
(Double Open Only) ~ Connect Wheel Frame
Brace Back Plate

M10x40-

Hexagonal Bolt
M8x20H

*This Drawing Shows Right Side Close



Installation of Wheel Frame
awing below.

Place the wheel frames on the rail referring to the dr

1.
Wheel Frame Arrangement
Inside
Door Stop Post 15 Door Wheel \
(Single Open) \
m] O \ ]
\
\
\
OOl == = T— =} = ) = ) HL = E-‘-- = [~ =
Storage side - — - ﬁ| -
No connection No connection
2 connections 2 connections
3 connections
4 connections

Connect Door Wheel

=
Vertical Door
Frame Pedestal

- | Storage side

R

3 connections

5 connections (*only H24 & 30)

4 connections

Left Close (R)

'5 connections (*only H24 & 30)

Right Close (R

)

-
Cross Section View of Wheel Part

Hexagon Bolt
M8x25:

Wheel Frame Cap

Cross Recessed
Hexagon Head Bolt

Install fall prevention hook to 1% wheel frame.
Install wheel set to connect wheel frame and let it stand on the rail.

Outside

MEXx20-

Fall Prevention Hook

Panel Fix Parts

Hexagon Bolt

|l g®
ﬁij‘q Cross Recessed
Hexagon Head Bolt

MEx20!

Upper Hole: Use

34

Lower Hole: Not Use

15t Wheel Frame Fall Prevention Plate




Installation of Basic Panel

1.
2.

Install flush bolt set to the basic panel.
Install 1% caster attachment and 1% caster.

*Spacer will be used if the gap between 1 caster and G.L. is more than 3mm.
(Gap should be 0~2mm) See drawing .
* If there is a difference in height between the panels of a double open type, attach a spacer to the lower panel to
adjust the height. If there is a difference in height, the lock will not work properly. See Drawing .
3. Install 1% door wheel and connect door wheel to basic panel. N S

- ~
'/J H>
. o2
el T
-~ . LT P
%“‘m L /,//‘“}av, vl
L >
~ S 4
-~ = ‘) - |
- N
- - ‘,/’ P ‘/ I "‘:
Outside o S
T =

- — o ¥
N s
- =
- < .‘}
. ‘/

Frame

™~
~.

Basic Panel
AN
18

b e
Hexagon Bolt g

MBx20!

Door Frame

\
.
\
W
A
AY

Truss Screw

Flush Bolt Set -
- - MB> 10t

Hexagon Bolt
MBx 30

Ry
\ 15t Wheel Frame

Hexagon Socket Flat / Ini :
Head Bolt /S & a‘:‘xm 1t Caster Attachment

Lock Side

Inside

Connect Wheel

MBX16- & ~2-
[ T
iﬁ’&\ Spacer ~_
AX L T T———T=. HexagonBolt *This Drawing Shows H24 &30
g ~_ M8X20
1t Caster
s o A ® Dg?l’ —G\ap D/O_OI’
\\ \
g‘ &'—/ V6L o
1 Caster I [
A A A

35




Installation of Lock Door Frame Lattice

1. Install lock door frame top straight lattice and bottom straight lattice to lock door frame (single open), lock catch

door frame (double open).
2. In case of spike type, install spike type crossrail base/cover.

e
Spike Type Spike Type Cap
Storage side
is longer
Crossrail Cover
> - \ Truss Tapping Screw
d p4x6-
T Taonine S ’ \\Spike Type Crossrail Cap
russ Tapping Screw  / .
4X10 Crossrail Base
\ . J
H14,16,18,20 : H24,30
|
~
( Cross Recessed Hexagon Bolt I
H14 only | Truss Screw Bolt Cap
| MBx12- /
: 'S
! ﬂb Ee
: ‘t] ™ Lock Door
[ <d Case
I T Lock Door Frame Top Lattice
.
: Square ~. (each type)
Hole, .
il IV
N | \ .
N A \ "\@ e
[ \ T~ L BoltCap
Lock Door Frame Top Cross Recessed | M - ““xl |
. Hexagon Bolt I J?| T
Latt h : -~
a 1lll_ce (each type) M X 161, | /“Li ~._Truss Screw
[ P | ¥ M5X12"
JI> | ™ *Attach it by using
A ﬁ&‘\B kC I \“\‘ square hole.
- N borttap ~
| Truss Screw !
I | . ~ -
/ M5x12! @ Inside Pl
. . ISquare Hole -
. *Attach it by using il )
square hole. | 5 .J/ Cap with Wegp hole
LJ/ | o - comes to under.
/ — Cap with weep hole I . P N
/ i~ comes to under. "N Outside | |1 \ Bolt Cap
Square Hole / @ - | | Qutsiae ;'/EI \ T S
< \ Truss Screw
- . | L T T
Inside | < M5x124
2 | e *Attach it by using square hole.
| ™.
. . - ’ﬁ\ \ Bolt Cap | ™ .
Outside b ' \ ~ | ’-3@ .
i "\ Truss Screw | e ™
- e | 0 ~
A M5x1 2 /E] .
’ ﬁ@ *Attach it by : \; Lock Door Frame Lattice Bottom
- using square | P
ﬁ] hole. | .
: ~
-~ L/L: wDoor Frame : \.\Lﬂ
N )
N < I Cap with weep hole -
| ~~._Lock Door Frame Lattice Bottom : comes to under. i
o ! |
|

Cap with weep hole comes to under.

36




n Installation of Lock Door Case/Lock Catch Door Case

1. Insert lock door case to basic panel’s door frame.
2. Insert the wire comes from lock door case to basic panel A’s square hole.

Then insert the wire through square hole B’s hole inside, and out the wire from inspection hole.
3. Fix lock door case top by hexagon bolt and nut, and bottom by truss screw.

*Fix them completely this time.

Hexagon U Nut

Hexagon Bolt

MEX168 ™ i

Lock Door Frame

Outside

Wire

Truss Screw
MEx25-

P -~ JJ-— - / S
e ( e/ 1% Wheel Frame
. - ' Inspection Hole

Bolt Cap - '\ P -y /',5' Inside

]
]
]
i
A e NN
]
]
[]
]
]
]
1
LY

— & |

Truss Screw

| T gl MBX1 2"
! \\ 7 /I i
Lock Door Frame/ \, Basic Panel Cfo/ - \%
Lock Catch Door Frame .
4. Attach lock door frame cap to 2 parts (top and T A
, /ﬁ’
bottom). . Lock Door Frame e ///
5. When double open type, install lock catch door /X/// -
frame same as lock door frame. & ////’/; X
=
S ":// ," % Basic Panel
Truss Screw LA _.-'f
MBEXT25 "\ e e
Qf"/ | !'\.|| Lock Door Frame Cap
E‘f/ ! /7
R ,@r‘“
[ [ 3/ *
| | & 2 This Drawing Shows H24
o //f'x’*.s.

37 e




Installation of Wheel Frame Post

1. Install wheel frame post to wheel frame.

Wheel Fra
2. Attach wheel frame post cap. /

me Post Cap
J

Basic Panel ‘ |’ 7 MT

. “ Cross Recessed H Bol

Truss Screw J/ il . T ross Recessed Hexagon Bolt
W{ NG

MBx30"

JRRIRHAY

1L

\

/
A

'i Ei;L'/\ Wheel Frame Post

7
=7
15t Door Wheel /

n Installation of 1t Wheel Frame Brace (H24/30 only)

1. Install brace end cover and brace bracket
(Upper) to wheel frame post.

2. Install brace side B and insert brace vertical
diagonally from above and fix them.

I

Truss Screw
Mex12-

I’

Truss Screw
M5x15"

Brace Vertical

—>

Brace Side B

Truss Screw
L~ M5EX15-

~

Brace Bracket (Upper)

7
[ ||H
.

e

\%} Cross Recessed Hexagon Bolt E \
SN | MEx20" Truss Screw
1. Mex12-

ace End Cover




n Installation of Wire and Adjusting Stopper Pin

39

1. Fix the edge of wire which was inserted at step 6 to inspection hole by stopper pin with pan-head screw.
2. Adjust the movable range of the stopper pin according to the drawing below.
3. After compilation of the adjustment, install the inspection hole cover.

1 /
||LJJ/L ~ /Pan-head Screw | / \
/ i

Stopper Pin > '
The Edge of Wire

.

kY /
Basic Panel M4 xB-

Inspection Hole
*This drawing shows H24/30.

4 ™
How to adjust the movable range of stopper pin

Adjust the adjustment nut so that the stopper pin is in the following state when operating the

safety handle lever.

(D When grabbing lever: The gap between the edge of stopper pin and pressure plate
become3~8mm.

(2 When releasing lever: The edge of stopper pin touches the bottom of the groove of pin.

When grabbing lever (
—-== S| e T
4 Fixing Position Adjusting Nut (M5)
d ,—é— . lf*Loosen it to adilll..sting movable area of the pin.
3 — (FF 3~8mm —

—— =
Bracket . / T

-

Wire /

~
4

Groove of the Pin

Pressure Plate

When releasing lever

11T

. LI

Adjusting Nut (M5) —— Stopper Pin ———
- C B ﬁ .
. . . S (2 The edge of the pin touches
*Loosen it to adjusting | S / 5 P
/ ~"bottom of the groove.
movable area of the == ﬁ: #

pin. 4+ |

;' G f the Pi
Screw for connecting wire and stopper pin uve of the T

Pan-head Screw (M4 X 10L) Pressure Plate
~ v




Installation of Connect Panel

1. Install connect wheel frame to connect panel (storage side).
2. Install connect panel to the basic panel (storage side) by referring to the drawing below.

40

Outside

G
~" Truss Screw

/Li / M6X10-

|

"-H.Hexagon Bolt
MBx20-

Basic Panel Truss Screw
\ / M6x10
‘.\ ,-"rll

!
/ Wheel Frame

Inside

/!

A

ANE ANNE NNE NG N

X
-

/“‘x@

- <]
~ -
< o

‘x
Ears T
P N
7 >
lf‘ -
> ok
7 )
- L
T -
-~
< -~
"
o e e
T
- >
< -~
) -
T
~ /,/H:-/ 4
-

g .
/’ ./" —/
ey
T [ "
<

.
~ | Ny

i 1 I.
- | -
i

\ Truss Screw

Al
ME>10

Connect Panel

Storage Side

I"\I J,-'f Post

\ / /
les—t, /or—na]
I ) j

‘\‘«) Vertical Door
Frame Pedestal

o/ Connect Wheel

-
P
X \Hexagon Bolt

MBx20-

*This Drawing Shows H24/30




Installation of Lattice, Joint Cover, Cap

1. Install joint lattice (each type) to joint cover B. In case of spike type, install spike type crossrail base/ cover.

2. Install end cover.
3. Install joint cover (A/B/C) to the connect part of panels by inserting the joint cover.

4. Attach connect wheel frame post cap.

End Cover
Connect Wheel Frame Post Cap *Notch comes to "x\ Storage Side
Y upside. '-. T 3
. Joint Cover C \ russ ocrew
( <. Joint Lattice It has top and bottom. T . f."l
: - e
(each type) Outside ~ 2P
.‘JOirlt Cover B Joint Cover B Q Ty || tl
/(3 holes) - P A Notch
t4 Pan head et -.H‘h
Screw
~Jil| M5x15L &)
- f <1 -
e ~ - 7]
Hl f k
o]
<M
o .
K4 5
4, k‘ L
e . p:__'f : !
.x"-.\_\‘_ s -:-;-f H"h
g
Joint Cover A
e /J *With Square Hole
4 Jff" M\G‘l
i // "% Joint Cover A ) "’—’\_'::;
. . = ,f’f *With Square Hole
-x.fh - ﬁ 9{,—4“ Inside | (H24/30 only)
T _‘_f-fif- \\
T ' /<c]:k
7 e &’}

Connect Wheel Frame Post Cap

Lattice B AR Connect Wheel &

\&h e Post Cap " '.,“! Truss Screw

Spike Type Crossrail
T i Fram P A
Base = o 14 =8l
2y | -
>"‘ [ Truss ’ P
T i / Tapping | Joint Cover C | | i
ﬂ\ Screw , l i-'"
1 64X 10L A5
- \Crossrail Cap
\ Truss Tapping Screw ¢ 4 X 10L -
Lattice B Joint Joint End Cover
Cover B Cover C
(each / o\ /
type) i i

Joint Cover A Joint Cover A

41



Installation of Connect Wheel Frame Brace (H24/30)

1. Install brace bracket (upper) to joint cover A. GV
2. Install brace side A to connect wheel frame. ~_ | "'“‘m.TrLSCLreW
3. Install brace vertical by inserting it from diagonally above /® T M5X15

to the connect wheel frame. - -
/

Brace Vertical

Outside /,/ _,_,// e i ) e
- - T e
e - / -

-
e
4 P N 7 -
7 s - /‘/ Truss Screw
Brace Bracket // P, / M5x15
o
A (Upper) /,/ éﬁ! m;&\x y
g N - w | ? Brace Side A

A

A=

1
" I~ 1 iy
w |
. “ig s

Cross Recessed

Hexagon Bolt f'; _— [ ]| |
MBx20" / i , iJ. i
\_ ) //-" .! -~ i i / Truss Screw
P | {I l i MBx12¢
= L
P /‘%H U L
= RN ||
= ‘\‘\, 4
= ~ NN D
- ~
-

=
= o i\\ / Inside
e //Q ~_

= ’;’ \\\\“ ™
/ // ,/ H\Q\\&\&L\-)
g N
/ .
-~ N

Installation of End Space Cover

1. Install end space cover to the last panel of
storage side.

Last Panel (storage side)

Storage Side

Truss Self Drill Screw f’/
Pp5x25" P
-
® -
-~ ‘ - .
- .
g »
d . - ’
* )
End Space Cover i
~over P
P
o »
-/ -
P
o »
—/ -
v 7

42



Installation of Safety Stopper

1. Fix safety stopper to the position shown in the drawing below by post installed anchor.

Safety Stopper
Rail

ML

| 40

A

Post Installed Anchor

Double Open=135

Size A Dimension !

3S-6W 3335

4S-8W 4335

5S-10W 5335
6S:12W 6335 9

7S-14W 7335 :
8S-16W 8335
9S-18W 9335
10S-20W 10335 A

(mm)  Single Open=185

by Base Hole Size

= ¢ 10.5, depth 70mm or more

Installation of Front Stopper (Double Open Only)

1. Temporary fix the front stopper on the position shown in the drawing below. Then align it with the main body
stopper attached to the bottom of the connect wheel frame (end). Finally, fix front sopper with post installed
anchor, At this time, leave 5~10mm gap between front stopper and main body stopper.

NS
N
Ly

43

| (] [ | )
M e
. Position of Front Stopper Position of Front Stopper ./
Front Stopper L
:] »
yA
(=] o /
N W g Rail ] /
28] | 125
/ ™
m " Connect Wheel
Frame (End)
@ Main Body Stopper
Gl T 1
- Post Installed Anchor
Base Hole Size
= ¢ 10.5, depth 70mm or more
Leave a gap of 5 to 10 mm
\ J




16

Installation of Flush Bolt Holder

1. Bury flush bolt holder after confirmation of the flush bolt’s position when fully closed and opened

- =11 TT1 - Iﬁl
AT TTTT V
i o
|II
| —
||
b
(!
| II
P
téT I| | -
~3 II || I //
utside (. -
I|lI // |I III |I / D
s | | |
S . o // II| I| III
@
Lock Door Frame " Q'%\ | III I|
| |
\._ /I<\k d \~|1 II I|
O A Flush Bolt
\:\\\a f:},-ﬁ
- ~ [
Flush Bolt Set . _ Q ¢20
G.L.
A Flush Bolt Holder N -
X!
Base Hole Size o
= ¢ 30, depth 52mm or more

@E Flush Bolt

Holder
*This Drawing Shoes H24/30.

Adjustment of Lock Catch Plate and Guide Plate

1. Adjust the height of lock catch plate and guide plate referring to the drawing below
*Confirm the standard dimension of lock catch plate and lock front plate
2. After compilation of adjustment, firmly fix the flat head screw

| Single Open |

| Double Open |
Ay ST
Adjust the trigger | Adjust the trigger )
Lock Catch Plate \comes to thispart | Lock Front Plate Lock Catch Plate \.comes to this part ) Lock Front Plate
\ \
\‘\|\ ‘ i ’E'% ‘ Trigger
I A =1 B Lever
Loosen ['_'ﬂ; o S0 4
Y, 2 g | Guide Plate
gL 15
§ ] 3 8]
Loosen - -
=": Loosen|II & \ @)"
g . P 1A ':?’n
Guide Catch Plate /|| ~._7 Loosen | : L oosen "
-1 | [Align the rotrus1on of : ' Align the protrusion of *
theggulde%ate with th e A thegguldeplate with the E '
center of the hole in the center of the hole in the
guide catch plate. e guide catch plate.
L] S Y e
]| Door Stop Post Lock Door Lock Catch Lock Door Frame
/" Frame + Door Frame /
44




Adjustment of Lock Catch Plate and Guide Plate

1. Remove the adjustment spacer and adjust the height of 1* caster according to the height of the concrete floor.

/.'/ Adjustment Spacer

15t Caster

Hexagon Bolt
M8x20L

e

PN Check Items After Compilation of Installation

Check Item

Solution

When the door is fully closed, can you turn the knob to open it?

If the door does not open or the lock is difficult to open, adjust the height of the lock. (See )

When opening and closing, can you open and close the door

smoothly while holding the lever?

When opening or closing, does the brake work when you

release the lever?

If the brake does not release or is not effective, adjust the range of movement of the stopper pin. (See n )

Is it possible to lock and unlock with a key?

If the key is difficult to turn or the hook is stuck and difficult to remove, adjust the height of the lock catch plate and lock

front plate. (See )Also, please record the key number as it will be necessary to reorder if you lose it.

Is the safety stopper installed in the correct position?

When the door is fully open, make sure that the wheel frame (End) touches the safety stopper. (See m)

Is the front stopper installed in the correct position? (Double

Open Only)

When the door is fully closed, make sure that there is a gap of 5 to 10 mm between the front stopper and the main body

stopper. (See )

Are the fall prevention plates installed in the correct position?

Make sure the fall prevention plate does not come into contact with the rail when opening or closing. Also, retighten the

fall prevention plate mounting screw (Pan-head Drill Screw). (See [i&d )

Are any screws and bolts loose or forgotten to be installed?

After completing all installation, check that all screws and bolts are securely fastened.

45

SHIKOKU KASEI KENZAI CORPORATION






